2 ol

s iy

SEBIOUS ABOUT BACING

4R\
ﬁ DEX408-manual00.indd 1 L 2011/11/9 T4 05:53:04 E




‘+

Congratulations
Introduction

Before you begin
Assembly

Safety Notes — IMPORTANT
Symbol Reference Key
Assembly Instructions
Setup Sheet

Exploded View

Parts List - Standard Parts
Parts List - Option Parts
Team Durango Ltd

Herzlichen Glickwunsch
Einfihrung

Bevor Sie anfangen
Zusammenbau
Sicherheitswarnungen - WICHTIG
Symbol Schliissel
Montage Anleitung
Setup Sheet
Explosionsansicht
Ersatzteileliste
Tuningteileliste

Team Durango Ltd

Congratulations 3.
2L EV 3.
[FUsHIC 3.
AL TAIIC 4.
REDEHIC-FE ! 5.
DURNIWIPLUA .8.
#A3IT .10.
Setup Sheet .33.
R .36.
IN—I)Ak .38.
FTavIN—=YIA L .39.
Team Durango Ltd 41.
PYS NN IDN .3.
a4 3.
2B 2RI AR .3.
AR 4.
ZRFAN-BE | 5.
R 75 2 3 B8 8
HEDR .10.
Setup Sheeet 33
R IEE .36.
—R R HE .38.
B ENR . 2? .

Team Durango ZE4& {5 B

W DEX408-manual00.indd 2

R/777 *

(7717 17777

2011/11/9 T4 05:53:04 (



| T T —5— m - mmssll

Congratulations Herzlichen Gliickwunsch Xl & i n A

Congratulations on purchasing your new DEX408 from Team Durango! You are clearly serious about
racing - serious about winning!

Herzlichen Gluckwunsch zum Kauf Ihres neuen DEX408 von Team Durango! Sie meinen es eindeutig
ernst mit Racing — ernst mit dem Gewinnen!

Team Durango DEX408 /N\X—D CEASHTES TS VET !
\\\\\\ 18 N TEAM DURANGO DEX408 1 2= = 1 BA % 5538 5 PR B s I HEE 1 AAT.

SIS AEOY AL I

Introduction Einfuhrung 4 > kB& o3> RN HE

The DEX408 was designed in Germany, and tested by some of the world’s best R/C racers.

Der in Deutschland konstruierte DEX408 wurde von einigen der weltbesten RC-Car Fahrern getestet.
DEX408(& FA Y TTFHAS vEn, HATHL MY TUVSRADRAOKRTAN—IZEYTFR FENFELT,
DEXA408&: 22 i #8 [F 54 et I RA £ 11473, H i BRI 4 = 2 MR G IE ) TR 28 4=

Before you begin Bevor Sie anfangen (£ U&= 4111

This manual contains detailed step-by-step instructions to show you how to assemble and set-up your
new DEX408 for optimum performance. We want you to get the most out of your new racing machine,
so we suggest that you read this manual through, from cover to cover, before beginning assembly. All
Team Durango products are manufactured to the highest possible standards, so should you find any parts
difficult to assemble, please check that you are assembling them correctly.

If you don’t follow these instructions exactly, you may damage parts of your DEX408.

If, for any reason, you decide that you do not want your DEX408, you must not begin assembly. Your
DEX408 cannot be returned to your Team Durango dealer for a refund or exchange if it has been fully or
partially assembled.

Diese Bauanleitung beinhaltet detallierte Step by Step Anweisungen, die lhnen zeigen, wie Sie lhren
neuen DEX408 zusammenbauen und einstellen missen, um die optimale Leistung zu erreichen. Wir
mdchten, dass Sie das Maximum aus lhrer neuen Renn-Maschine herausholen kénnen und bitten Sie,
diese Bauanleitung vorn bis hinten durchzulesen, bevor Sie mit dem Zusammenbau beginnen. Alle Team
Durango Produkte

werden in den héchstméglichen Standards produziert. Sollten Sie ein schwierig zu montierendes Bauteil
finden, prufen Sie bitte, ob es sich um das richtige Teil handelt und ob Sie es richtig montiert haben.

Wenn Sie lhr Fahrzeug nicht nach der Bauanleitung zusammenbauen, kdnnten Sie lhren DEX408
beschadigen.

Wenn Sie aus bestimmten Grunden lhren DEX408 nicht haben wollen, missen Sie ihn nicht
zusammenbauen. Ihr DEX408 kann nicht von Ihrem Team Durango Handler zuriick genommen werden,
wenn das Fahrzeug ganz, oder auch teilweise montiert wurde.

SN =217 )L TIIDEX408DHIL CTIZMHERHRAZR T v T/INA R T v TTITL, BITRED/NT
AR VRESIEHTMIAFZERHLTVES . ARRF NFETOL—L IV EE—KR
ZFETE<<HLLWITSOUTIDT, AN AY A FILEZER—CHEENDIEZEZREDOLET,
Team DurangoDETHD I L UIEEVWREEEOITICEEINT LS A, A—HIIOMEIZS F KT

(TAHEZ VG ITERAZEAEY 0)$IILET%H_LT SNTLAMNERL TS,
AHBAZEY ICHfT T ETHhEh =55, DEX408D /N UEET BN HY FT,

B—. 5N DEE TDEX408%:R @S 1 S5 AITIFMEZ 2O AT EE L), DEX408[EZ DS
BXIE—ETHHITON TS ERE - RIBUZE—UIELoNFLADTIFELSZSLYN,

DENAOS T
, 3. dlll'ﬂllqﬂ
W DEX408-manual00.indd 3 $ 2011/11/9 T4 05:53:05 ’7




| T T | —— (. [ |

ﬂilﬁﬁ%ﬁﬁéﬁiﬁﬁéﬂé'ﬁﬁﬁﬁ%, RIS ER PENE & S Sey;
2 (5 REAS VAR HR T8 M4 R . 7 LLTE FRAAALIE T, i 25 D21 D

E’JTeam Durango%‘]izeU\Tﬁé&E’JEF"ﬁ{EiJDIﬂ%JEZH’J FITEL, é’l‘@ﬁ%
TSP ER R N, R e 82 DL 8 07 SORBEAT A

A2 LLUE B 2 LLAR R 7 SOk I L E 38, 81 DEX408 1] g2 PR 4 i 11 2H 2% 77 21 -5 BUA 0 ZE 1 457

b
%3.%%%%*ﬁﬁﬁLu MDDmm,Wm%ﬁEﬁ@%wﬁ JIT A [t Team Durango 1 I =E 75 2
ANSF T ZEL R A T PR 7= i 7 kB T 54T

Assembly Zusammenbau #H37 THIIZ ZH%E

Contained in your DEX408 box are different parts bags. Each bag is marked with a letter. Within each
bag are all the parts required to complete a build-stage of the kit. As noted in ‘Before you begin’ (above),
you must ensure that you only open one bag at a time, following the correct sequence of assembly.

Before starting each build-stage, check that you have the right quantity and size of items for the build-
stage. To assist you with the assembly of your DEX408, we have included full-size images of all the
hardware parts laid out, so that you can place items on top of the images to check they are the correct
size/length. Other items, such as those found on the mould tree, are also shown, but are not full-size.

Der Inhalt Inres DEX408 Baukastens enthélt verschiede Teile-Beutel. Jeder Beutel ist mit einer Nummer
markiert. In jedem Beutel sind genau die Teile, die sie fur den Zusammenbau eines Bauabschnittes
bendtigen. Stellen Sie sicher, dass jeweils immer nur ein Beutel gedffnet ist, folgend der Baustufen.

Bevor Sie mit dem Zusammenbau beginnen, stellen Sie sicher, dass alle benétigten Teile im Beutel
enthalten sind. Um Ihnen zu helfen, haben wir alle Teile in Originalgrof3e abgebildet. So kbnnen Sie lhre
Teile im Zweifel auf die Abbildung legen, um die Grof3e/Dimension zu priufen. Andere Teile, wie Teile
eines Plastik-Baums sind auch zu sehen, aber nicht in voller Grof3e.

DEX408D Ry ¥ RIZIFZNZNDHMI TR T Y TS LIz/A—IYNY THRA>TEYVET . TNT
NDIN=YNY TICEBESNI =V ENTVEY, ENVTICEZNETNOMIRT =TI L/
—YNBBELGLEF /NS —CEINTWET, FHEMRT—PITBRBELNR—IYNYTETERT Y T
S CTHRF LTSS,

BHMRAT—UFERIBT DHEICHERAT D/ I —YDNBEHA > TLHMER
[EB/NN—YDEYKEREEEEHL T L\ 3o IELLVI—Y (o) A
RIZEBEDN—VEEREDLEHETHIEMNAETIDTERALTL T’é

TLESL, KERAE(IS
ﬁ‘?‘i"tf‘i%’%l:li:d)@?

r\—?“z'i
/U,(—

@mpamomxmmgﬁaﬁﬁﬁéﬁﬁ%@%oilgﬁﬁﬂﬁwm%%,@42#@%%~¢$
—AURAL TG, I TR ] TR B, o R s R AR A S SR T
B N B TR TJzEF TR .

AR 2 /T, E SNSRI B 5 S A AT U B S B3R —Af . v 17 B AT 280 ) B 85 56 IRDE X408
AL, AT AE VI3 B B 5 A S P RS AR R s S, DA B 2 1 ) RS RS o 75 I
AT 2R A B RS oK HL 2 TR, AR A R HoA s s B E AN 2 DLSERR LA R H

\

DENA0S T
- 4. dlll'ﬂllqﬂ
W DEX408-manual00.indd 4 $ 2011/11/9 T4 05:53:05 ’7




| T T —5— m - mmssll

Safety Notes — IMPORTANT
THIS KIT IS NOT A TOY.

This kit is not intended for use by anyone under the age of 14. For anyone under 14, adult supervision
and assistance is recommended when building and operating the Kkit.

This kit is a high-performance radio controlled model racing product and could cause harm and personal
injury. Team Durango Ltd accept no responsibility for any injuries caused by using or making this kit.
This kit is designed for use on r/c car race tracks. It should not be used in general public areas. Team
Durango Ltd accept no responsibility for any injuries caused by making or using this Kkit.

Please read this manual carefully to understand which ancillary items (tools, electrics, electronics etc)
are used with this kit. Team Durango Ltd accept no responsibility for the operation of any such ancillary
items.

It is entirely the owner’s responsibility to ensure this product is in good working order before operation.

Many of the items in this kit are small enough to be accidentally swallowed and are, therefore, potential
choking hazards, making them potentially fatal. Please ensure that when assembling the kit, you do so
out of the reach of small/young children.

All liquids etc contained in the kit are not intended for human consumption. Should you swallow any
of the fluids supplied with the kit (such as shock oil, differential grease etc), please consult a physician
immediately. Some of these liquids etc are flammable. Never smoke, cause sparks or excessive heat
near these items. Team Durango Ltd accept no responsibility for any injuries caused by any of the parts
contained within or required to make the Kkit.

Never touch rotating parts of the car as this may cause injury.

Do not run your car in poor light or if it goes out of sight. Any impairment to your vision may result in
damage to your car or, worse, injury to others or their property.

As a radio controlled device, your car is subject to radio interference from things beyond your control.
Any such interference may cause a loss of control of your car, so please consider this possibility at all
times.

Sicherheitswarnungen — WICHTIG

Dieses Fahrzeug ist kein Spielzeug

Dieser Baukasten ist nicht geeignet fur Jugendliche unter 14 Jahren. Bei Jugendlichen unter 14 Jahren
muss eine erwachsene Person fur den Zusammenbau und den Betrieb des Modells anwesend sein.

Dieses Modell ist ein Hochleistung Wettbewerbsfahrzeug und kdnnte erheblichen Schaden und
Verletzungen hervorrufen. Team Durango Ltd Ubernimmt keinerlei Haftung fur eventuelle Schaden, die
beim Zusammenbau, oder Betrieb des Modells hervorgerufen werden.

Dieses Modell ist fur den Betrieb auf Rennstrecken ausgelegt. Es sollte nicht auf 6ffentlichen Bereichen
betrieben werden. Team Durango Ltd Ubernimmt keine Verantwortung fur den Zusammenbau, oder
Betrieb dieses Modells.

Bitte lesen Sie die Bauanleitung genau durch, um sicherzustellen, welche weiteren Werkzeuge, oder
Elektronik zum Zusammenbau und Betrieb des Modells notwendig sind. Team Durango tUbernimmt
keine Verantwortung fur den Gebrauch dieser zusatzlichen Gegenstande.

FUr den einwandfreien Zusammenbau und Betrieb ist Modells ist alleinig der Besitzer verantwortlich.

Einige der Bauteile sind sehr klein und kbnnten eingeatmet werden, was Erstickungen hervorrufen
kdnnte. Stellen Sie sicher, dass keine Kleinkinder in die N&he des Arbeitsbereichen kommen kdnnen.

Alle Flussigkeiten des Baukastens sind nicht zum Verzehr geeignet. Sollten Sie eine Flussigkeit
versehendlich verschlucken, begeben Sie sich sofort zum Arzt.

Einige Teile des Baukastens sind leicht entzindlich. Rauchen Sie niemals beim Zusammenbau und
Betrieb dieses Modells. Funken konnten Teile des Modells entziinden. Team Durango Ltd Ubernimmt
keine Verantwortung fur Verletzungen, die wahrend des Zusammenbaus, oder Betrieb des Modells
durch diese Dinge hervorgerufen-werden-kénnen.

BerUhren Sie niemals rotierende Teile des Modells: Dies konnte ernsthafte Verletzungen hervorrufen.

Betreiben Sie niemals das Modell bei schlechten Licht, oder wenn es aul3er Sichtweite ist. Jede Storung
Ihrer Sicht, kann Ihr Modell beschadigen, oder schlimmer noch, Personen, oder Eigentum beschadigen.
Als ferngesteuertes Modell kann Ihr Modell Interferenzen ausgesetzt sein, die die Kontrolle des Modells

storen kdnnen. Jegliche Interferenz kann lhr Modell auRBer Kontrolle bringen. Bitte beachten Sie stets
diesen Umstand.

Ve zrers”

5. (771 FZ 177777

W DEX408-manual00.indd 5 $ 2011/11/9 T4 05:53:05 ’7




| T T —5— m - mmssll

TEDE=HIZ -EE!

ZOFYMImMETEHIFEN

ARBOHEFEHII14mLULETY , 1BBLUTOEFHMNMEL - CERICLIEEICELTREZDNE
- fHBOTTHERZEDTIESY,

AAUZEIEHRELABHADODS A rO—IILA—TY, FRAEZRBYVETEEEZIT I8N
Y ZFEJ, Team Durango Ltd[FARR G EMrh, FEHAPICEE LEUARsEREIcH L TEEE
LDTHEBY T A

i(%%liﬂ'—#‘y FETERFIZSTHAS oSN TEY LI KOG (NE - BEHE) TOETISETEL

N &H
&5

MAAICARYI a2 T7ILERHEAEE, EDKS
-D&u;\?ngo LtdIZ4ATrBE 1A L= TEZ(IZ & 2L\

ETANCEIBITARREDOF T VI &1
ETIFIETEEHROEREDTIZITOT

(AN

<

AHBIIZBHDINSZ/IN—YEBATEY, Eﬂﬁkbi#’&%% ATREME M B Y KERIKRTY . LD
BRICIEDB T NS LB FHROFORENGEWGERTTHEE L TL

AH T [Zaihél&'ﬁi ZMIFERMTIEHY FEA, ARN—IND (avIFAIL, TITUR
) #BRMLAEBEIZET CIZERDE %Ei"ﬁ’((f—ét\ —EBODFEARIETARMETT, KR - K%E
SEDIFEYRIFANRT=Y LEWLWTLEELY, Team Durango LtdiZF v FZEENB/8—YOREKET
Bo-UL\WWE51RE - BEICH LTEEZES LDOTEHY A

BEE L TWWANRN—YVIZIFERZT E2BNAHY FIT DO THERISICHNGLTIIZSY,
RICHO—MWNBRFEDNAT oI55 OEREVHAY DT TOETIIBRTTIDTELOHS S, RED
BLVRETETZERITES EETHDODRICH— %E&?EL,T—U‘ HAIZERZEDLDERY . RYEWE
?’61"@75\3)U¥?'0)'C§'<l FEITZHRILELTLSIEESLY,

RICH—DFETHRIINEILOHEEON-ERFICEYRICHA—NI Y FO—ILZXRSBRENEIZHY
F9 . RICH—DETHEEBICERETREDRBREEZEZE LEALETLTLZEY,

HITER - R— Y PR B

& L L Ly, Team
HH%HE - BEICLTEERZA

TFc
2HDTIEHY F

_Cg"t ZHERELTHhLETZERBLTLLEZSL, RICH—D

O

A -

AmIEtEEEm

AP EAEH TS LUR LR, R ER EE M F AT 2 LU LE, AR TR SRR,
A AR NS 1A DL AR AT AN IS B I

AT A v I RE O RE A% TE AR jfﬁnﬁ':%‘fi, A A B AN 2, ATRESAR X ARG FE . Team Durango
N FARATAS 2 2 2 A L3 A T AP BT 5T

AT i N R B P B SGETT R (I 5E3R EA . TEZIAE — A TT IO A A b . Team DurangoXxf TAE AT AN 24
L 3E R AN BAE AT 54 E

T S VL IF 7R U A5 R OGS A O A Bl TR U5 3. Team DurangoX TE a4 B T2 2 A 244 F Bir i
AN BART DA E

A7 RS PRTERER L, T AT R S 4132 Ti1E.

T EBA A R EBUN, ATRESEE AN R . MHIE R Ah s T P AR e A P A ™ S, i OR %)) 3020 2 DL s
MANRAE,

P, IS 2R E AR A AR A

AT TS ARSI A, AR AR T RE RSO AL o A AN TR 20 BRTUER A, U 55 0 ST B R R 9T SR R
Byo OB S AR A S HAYE, V5 Z0AE BT 5 RO, Bl SRR AT £ 51 R AR B TF B AERIAT . Team
DurangoX TR A 2445 305t i i i 43 T AR AS AR DA

ua%fy‘é@«TE&xsiﬂj‘ SRERANA 15 L R 47t | El WL AN BT B ORRAE , 0 AT REANH 51 A2 485 1) 4244
s HoAh A b B E

H T R TP R A, S R AR ] R AR T AR S T R B F G . TS P T RE 2 3 I ) A R
2, BT RAEA ShET, BB BT IR R .

DENA0S T
- 6. dlll'ﬂllqﬂ
W DEX408-manual00.indd 6 $ 2011/11/9 T4 05:53:05 ’7




AWEDSSTE ™ FoRTHE SERIOUS RASER

—
(ZZ 7772
dlll'ﬂllqﬂ
DEX408-manual00.indd 7 $ 2011/11/9 F4F 05:53:05




| T T

——

SURILY TP LR

m - mmssll

Symbol Reference Key Symbol Schliissel i 55 Ui B

The symbols below are used are various stages throughout the build of your kit. Paying close attention to these
symbols, and following them properly, will ensure your kit is built properly.

Die untenstehenden Symbole werden Sie in den verschiedenen Baustufen wiederfinden. Bitte achten Sie auf diese
Symbole und folgen Sie den Anweisungen, um einen korrekten Zusammenbau lhres Modells zu gewahrleisten.

TEOYUARIL (EBF) FFy MEZOFRT—CTHERASNATNEY, ¥ Y FEELSHEITSHAICTTIhLD

DURITERLGA S EHEDH TS,

FIRHIRT SR AR AR P B IR R R/ T AR

P> i W SR TE A 3 58 AL 2R T o

&
e

TR S AL E . IER S R RS R R,

Zusammenbau

Symbol Description (English) Deutsch Japanese Chinese
Lini L /1 K de Y
Assembly path of one Zusammenbau-Linie von QAT R ;Ez%jé/tﬁﬁii‘ar,ﬂ
item into another einem Teil zum anderen R0 L
Press/Insert one item into | Einsetzen, oder einpressen . . ik Lk G TR
—_— ’ AL Agy | M i
another eines Teils in ein anderes EHRL/ L AL INFENFHALE
|<—>| Length after assembly Lange nach Zusammenbau | && HEERMKE
> |« Gap between two items Spalt zwischen zwei Teilen | FEF& T2 A A
oo Folgen Sie dem - ey
Follow arrow for direction . S X TOAMIZEERE | .. . S
HEEE= IH AL
- of assembly Richtungspfeil beim LT =0 TR FE T 2%

Follow steps in this order

Reihenfolge beachten

IEFIZfE>TL =&
LY

AR

O/ | R ECORRECTITNS  vichtig / faisch ELL / 8Y R R/ H TR
=l | Geargrease Getriebefett X7IUR HERCRll
Lai Differential Grease Differentialdl 7_;; [t At ZE
.% Thread Lock Schraubensicherungsmittel | &< 0w & R 22 AR
1 Pay special attention Besondere Bedeutung T’%IZE% Lecrs ANV F
% Remove with a file Mit Feile entfernen Jf?:- : ;C:Hy VBT L EAVAKEE: i)
ﬁﬁ Not Included in this kit | Lo im B2Ukasten ig;j;;:gi g;&x%@%m
S |umomessspe g W8Ty

DENAGE

W DEX408-manual00.indd 8

Ve zrers”

(7717 17777

2011/11/9 T4 05:53:06 (




| T T —— (. [ |

Shock Oil Double-sided Tape Glowplug Wrench

0 —

Thread Lock

Cross Wrench Hex Driver

|

e 1.3mm / 0.05inch
OM3mm OM4""“ ® 1.5mm ®2mm @2.5mm

Needlenose Pliers AA Battery Receiver

Sw—

Transmitter

Li-PO/Change to Large

Speed Contrcller

&

Pinion Cear

DENAOS T
, 9. dlll'ﬂllqﬂ
W DEX408-manual00.indd 9 $ 2011/11/9 T4 05:53:09 ’7




——

m - mnssll

| T T
ﬁ

(@ | —

PIN 2.5x11.8
210018 x2

DIFF BEVELGEAR 20T

310206 /@

601005

Ol

BB 8x14x4 Bi10206

601005 x2

210018 I]

310207
210017

P

210016

210016 310206

_—

210018

|

601005

210017

%/

210016 210016

Ol L |

DIFF PINION SHAFT
10017 x2

DIFF PINION GEAR 10T
210017 x4

OF=

(S M3x12
704003 x4

i

210017

'\210017

210017

U/G

Differential Oil
70000CST # TD390032

704003 70 4003

210017
210017/'
210017 )‘

210017
|

210017

210017

@ | i—

PIN 2.5x11.8
210018 x4

DIFF BEVELGEAR 20T
210017 x4

Ol

BB 8x16x5
601005 x4

310093

21001

_ 9
a?

210018[]

/
210016

210017

210016
310093

601005 /‘

601005

210018 210018

210016

210017 310074

210016

W DEX408-manual00.indd 10

7—
10. 7777

2011/11/9 T4 05:53:15 (




| T T

——

Ol L |

DIFF PINION SHAFT
210017 x4

DIFF PINION GEAR 10T
210017

OF=

M M3x12
704003 x8

Differential Oil

l' Front 70000CST # TD390032
Rear 20000CST # TD390004

7 4003
704003 '

i :’ 6 210017
210017
'\ 210017 j

i
210017
210017
210017

210017 f
210017

210017

-
IEEI 210022 Front 310204
[ | ‘ Rear 310205
11 210022
- A-Snapring
o u S01085 310092 x2
MID DRIVESHAFT BUSHING /& 310092 g
210022 x2 601003 701002
N 73mm X
O =] \ N
PIN 2.5x13 310084 310046 Front
210022 x2
(©F W 131Tmm
SETSCREW M3x4 I# '|
701002 x2 Rear

BB 10x15x4

ol Gear Grease %Thread Lock

601003 x4

© ==

SH M3x12
704022 x6

ol ceor Grease

704022

' 704022
704022 '

X2

310093

310093

W DEX408-manual00.indd 11

7—
A1, 777

2011/11/9 T4 05:53:21 (




&

330122-11 (1.3mm) x2

© )

SETSCREW M4x12
701012 x2

_______IEEEN

701012

330117

330104
330133

L

'
330404
330133

330122-11

Q

330070

330133

330122-11

» %1012

330117

————

A-ARM PIN 59mm
330104 x2

8
O] =

(S M3x10
704007 x4

320092

Q.
|

704007 704007

704007

gThread Lock

704007

320085

El
Ok=

(S M3x10
704007 x4

330087

704007

gThread Lock

W I | |

‘l_‘l r i‘._ =

320011

320022

W DEX408-manual00.indd 12

12.

A/ 777772
(7717 17777

2011/11/9 T4 05:53:26 (




| T T

O] =

(S M3x10
704007 x4

%Thread Lock

% :‘704007

704007
704007

O] =

(S M3x8
704006 x2

© ==

SH M3x16
704024 x4

%Thread Lock

@

704024

704024
704024

704024

@

310093

1
4

704006

13

704006

320028

&

330122-10 (2.0mm) x2

330122-9 (1.0mm) x2

©

330071

SETSCREW M3x12
701012 x2

W
o

330118

330133

330078

330104

%701 012

330072

330133

330122-9
(1.0mm)

330133
330122-9
(1.0mm)

)

330122-10
(2.0mm)

330133 330104
@

701012

S

330118

—————)

W DEX408-manual00.indd 13

13.

o

A-ARM PIN 59mm
dﬂﬂlﬂ X
(LU LLLI LS

330104 x2
2011/11/9 T4 05:53:31 (




@ = Standard Build

(S M3x12
704003 x4

OF=

(S M3x10 ive 3° toe-i ° Ki
704007 X2 3/3 Inserts give 3° toe-in and 3° kick up

J

320093

. I 3/2 Inserts give 3° toe-in and 2° kick up

(S M3x14
704013 x4

Ol Qe -

709004 x4
704003 704007

704007
704003

39

704003

704003

Optional Build

Optional +2mm Roll Centre

Flip RF inserts
Add Washers

3/2 Inserts give 3° toe-in and 2° kick up
2 degree kick up and +2mm Roll centre

%Thread Lock

320012
320014

OU=

SH M3x10
704009 x2

O [

SH M3x16
704024 x2

330086

% 320088

704024

320088

704009

704009 %

%Thread Lock

7—
14. 7777

W DEX408-manual00.indd 14 $ 2011/11/9 T4 05:53:37 ’7



| T T

O ==

BH M3x8
705002 x2

O] =

(S M3x12
704003 x4

%Thread Lock

g

705002
330079

705002

704003

ﬂl 704003
ﬂv 704003

Front

X2

210020

310065

)
&‘v \‘\ 21{18

CVD BOOT
310059 x2
., 94mm 'I
Al
o—2 '
5%021'3’)((121'8 DRIVESHAFT FRONT
Q _ 310066 x2
L J o | |
'2’%‘&‘65%“#{7 BUSHING _ Gear Grease
210020 R
310064 ’
CVD BOOT X
310059 x2

AN

310059
B ——| | g
PIN 2.5x11.8
210018 x2 Iz g6mm ,I
|
( Yo | l% il
DRIVESHAFT BUSHING DRIESHAFT REAR
— Gear Grease
(777772
.15. dllﬂllqﬂ

W DEX408-manual00.indd 15

o

2011/11/9 T4 05:53:42 (



@ ==

PIN 4x18
330106 x4

O [—

PIN 3x16.9
310087 x2

e &

SETSCREW M3x5
701003 x4

©Q

SETSCREW M4x5
701009 x2

O

S 8x10x0.1
709022 x2

(@} Ie—

PIN 3x16.9
310087 x2

©eQ

SETSCREW M4x5
701009 x2

O

S 8x10x0.1
709022 x2

Ol

S 13x16x0.1
709023 x4

il
O=

A-ARM BUSHING
330076 x4

@ (==

BH M4x18
705022 x4

W DEX408-manual00.indd 16

| T T

——

m - mnssll

701009 210028

310087

709022

Q
601005 701003

Left

%Thread Lock

Note: Make 2 sets - 1 Left & 1 Right

OIO

S 13 0x16 0x0.1 BB 12x18x4
X4 601007 X2

Ol

BB 8x16x5
601005 X2

330119

330131

(optional)

330106

701009 210028 O H
‘ 601005
4 g\ BB 12x18x4
96 ol 601007 X2
310087 601007 (o;;ng%r;as ) ﬂ
BB 8x16x5

Left

%Thread Lock

Note: Make 2 sets - 1 Left & 1 Right

601005 X2

705022

e

705022 330076

330076

7—
16. 7777

2011/11/9 T4 05:53:48 (



A-ARM PIN REAR SHORT
330105 x2

o0

NUT M3 high
715002 x2

ANTI ROLLBAR BALL
33007

ANTI ROI.LBAR PIVOT BALL

©LJ

SETSCREW M3x10
701005 x4

(OF ™

SETSCREW M3x4
701002 x2

(O

SETSCREW M3x3
701004 x2

Ol ==

BH M3x8
705002 x2

()| w—

BH M3x18
705012 x2

W DEX408-manual00.indd 17

FRONT —>

Short axle

FRONT —

Long axle

FRONT —

330105

Middle axle

715002

330122-6

330122-6

330075 ' 11 g
330074
330121
(Short) 701005
330121
(Long)

Q.

701004

705012

330204

701002

=3

701002 =9
705002

=

705002

310093

Optional Equipment

O 10330094 ANTIROLLBAR FRONT 2.5MM
(O 10330095 ANTIROLLBAR FRONT 2.8MM

%Thread Lock

AT.

Eﬂ#

dlll'ﬂllqﬂ

2011/11/9 T4 05:53:54 (




m - mencfy

Optional Equipment
om (1330092 ANTIROLLBAR REAR 3,3MM 705002 ,’
SETSCREW M3xd O 0330093 ANTIROLLBAR REAR 2,5MM 705002
701002 X2 ) &701002
701002
oa 310093 310093

SETSCREW M3x3
701004 X2

Q=

BH M3x8
705002 X2

@ I 705012
BH M3x18 \

330209

701004

705012 X2

%Thread Lock

& 715002
340013 715002

E P
ﬂ:u-

340016 o
Y,
270004
STEERING PLATE SCREW M3410.5 340011
270 320029 270004 l ” s
,’ 270004 —
SPACER 6x10x2 170008 1 -

340012 x2
340015 =)
SAVER SPRING
340015 x1 |y 340012 & é
340010
601004

I
X
29.5mm

NUT M3 high
715002 x2 601004

340012

601004

601004

SAVER SHAFT
340013 x1
340062
STEERING PLATE BUSHING
270004 x2 340062
STEERING AXLE
340062 x2 %Thread Lock
Eﬂlll
.18. dllﬂllqﬂ

W DEX408-manual00.indd 18 $ 2011/11/9 T4 05:54:00 ’7



| T T

©) =

(S M3x6
704004 x2

%Thread Lock

704004

704004 l

Ok=

(S M3x8
704006 x2

O] ==

(S M3x12
704003 x2

©

SH M3x36 =P
704048 x2 —7 iy

ol \\

NUT M3 high
715002 x2

%Thread Lock

704048

l.. -

704048

704006

i

704003

i

704003

W DEX408-manual00.indd 19

19.

A/ 777772
(7717 17777

2011/11/9 T4 05:54:04 (




O] =

(S M3x8
704006 x6

OF=

(S M3x10
704007 x4

©) =

(S M3x6
704004 x2

ol

NUT M3 high
715001 x10

O

REARSTIFFENER SHAFT

320026 x1

REARSTIFFENER BUSHING
320087 x2

RUBBER BUSHING

712004 x3
-]

(S M3x10
704007 x3

W DEX408-manual00.indd 20

\-—/-\_' \\%};\ Py \I'

7‘1500,11\;'\\,
~ \

715001

715001

t 704006
‘ 704007

‘ 704007

\
‘ 704006

o

2
704004 ~

=

5

N 704006

320087

712004

712004 @\“

712004

320026

320087

704007

D

704007

=

7—
.20. 7777

2011/11/9 T4 05:54:07 (




©k=

(S M3x8
704006 x2 ,
= )| k{ 704007
€5 M3x10 :
704007 x6

/| \ -
\ ¥

. 704006

1704006

| | ;04(%1 T T

11 704007 e SUSERINENRN,

NN ISR 04007
%Thread Lock

DENAOS T
, .21. dlll'ﬂllqﬂ
W DEX408-manual00.indd 21 $ 2011/11/9 T4 05:54:11 ’7




L

Q)

PIVOTBALL A-TYPE
330073 x4

o)e

PIVOTBALL A-TYPE
330073 x4

o)e

PIVOTBALL A-TYPE
330073 x4

W DEX408-manual00.indd 22

| T T

Front Camber Link

330121

330103 —
330073

TIEROD 48MM
330073 ‘ 330103 x2
Steering Link g
330121 | 39mm |
I I
330073
~ 330121
TIEROD 60MM
330073 330107 x2
Rear Camber Link
330121 330121
Left Side \ Right Side
330102 ‘
330073 330102
330073
330121
\ . 330121
330073 330073

TIE ROD 64MM
330102 x2

ﬁﬂm
22. (775 177777

2011/11/9 T4 05:54:14 (




© /=

BH M3x18
705012 x2

(©))]| —

BH M3x22
705013 x2

©]

SHIM A-TYPE
709011 x2

o0

NUT M3 high
715002 x4

©H=

M3x16
704024 X2

©G=‘

M3x18
705012 X2

SHIM A TYPE

o0

NUT M3 h| h

W DEX408-manual00.indd 23

| T T ] ——

Front Camber Link Installation

705013

Steering Link Installation

704024

705012

709011 },

715002

)

A/ 777772
(7717 17777

2011/11/9 T4 05:54:18 (




| T T - EEEN

Rear Camber Link Installation

BH M3x18
705012 x2

QF——

BH M3x20
705014 x2

SHIM A-TYPE
709011 x4

o0

NUT M3 high
715002 x4

709011

715002 “ 705014 | LY

E-
QF=—

BH M3x14
705011 x1

705011

7—
24, TS

DEX408-manual00.indd 24 2011/11/9 T4 05:54:20




| T T - EEEN

EE
@

BH M3x14
705011 x1

g

320088

b

o G

705011

320028
()} — s
BH M3x18
705011x4

320028

o . 320028

NUT M3 high

715002 x2

715002
320028
705011
gm 1
320028

a1
© —

SH M3x12
704022 x2

—
SH M3x16
704024 x2

o0

704024
715002

704024

=

715002

NUT M3 high
715002 x2

7—
25, ETTES

DEX408-manual00.indd 25 2011/11/9 T4 05:54:25




i sEEEm —h—

Note: Make 2 Front and 2 Rear

Front - Piston 'A' (1.3mm)
Rear - Piston 'B' (1.4mm)

705016

| BAG
E /’ Front

330080 x2
e 11 330111 ’ <
PO T
SHOCK PISTON SHIM 230018
330111 x4 ;

330122 Rear
9 330084 x2
33‘"2;‘ 330099
SHOCK CAP-B L
330083 x4 Front 300 [
i u Rear o [
BH M2.5X8
705016 x4
Front Rear
PIVOTBALL G-TYPE
330100 x4
/
/
310057 310058
gssom ‘»30121
330100 130100

Note: Make 2 Front and 2 Rear

e

SHOCK CAP-A
330081 x4

SHOCK PRELOAD NUT
330082 x4
e Shock Oil
600CST # TD390045 SHOCKSPRING FRONT1,5X 5,5X10,5T 330089 x2 SHOCKSPRING REAR1,5X 7,5X10,5T 330088 x2

7—
26. 7777

W DEX408-manual00.indd 26 $ 2011/11/9 T4 05:54:34 ’7




| T T

-

SHOCK MOUNT
330101 x2

O] ==

BH M3x14
705011 x1

]

PIVOT BALL BUSHING
712002 x2

o0

NUT M3 high
715002 x4

o

SHOCK SHIM A-TYPE
330122x2

_

SHOCK MOUNT
330101 x2

Q=

BH M3x14
705011 x1

Q

PIVOT BALL BUSHING
712002 x2

o0

NUT M3 high
715002 x4

o

SHOCK SHIM A-TYPE
330122 x2

El

Q=

BH M3x8
705002 X4

Ol

SERVO SHIM
709007 x4

W DEX408-manual00.indd 27

712002

~715002

705015

715002

3}@12i / /.

715002

b

/03301 by)

330101

320090

NOTINC

320090

07 709007

N

709007 705002

705002

27.

o

A/ 777772
(7717 17777

2011/11/9 T4 05:54:39 (




| T T

o

330073 x2

Cl=

BH M3x6
705001 x1

Q ———

BH M3x18
705012 x1

@ SHIM A-TYPE

DX 709011 x1
NUT M3 high
715002 x1

Q—

BH M3x16
705015 x1

© SHIM A-TYPE

L 709011 x1
NUT M3 high
715002 x1

(S M3x12
704003 x2

O] =

(SM3x8
704006 x2

©oa

SETSCREW M3x3
701004 X1

W DEX408-manual00.indd 28

—o— I

Futaba

Hitec KO Propo

330121
715002
.\ 330121 340061 330073
709011 330073
‘I..I..i;:o1z
705001
240002
6.5mm

H

705015
L O\
= 'I_,‘r-.l. o o\
: |
N 1)
W\ T | ||
709011 \

= f - o -
I[[_l \ \ -"-
720090 =L g\ A o
22 N\ W

7

3 1704003
., 1704006

7—
28. 7777

$ 2011/11/9 T4 05:54:40 (




| T T

——

(T

©] =——

(S M3x20
704014 x2

Centre Diff Hex bush front
310267 x2

%Thread Lock

704014
320086

310267

.

704014

310267

320140

320083

OF=

(S M3x10
704007 x6

\
%Thread Lock

704007

704007

704007

704007

Y

704007

W DEX408-manual00.indd 29

7—
29. 777

2011/11/9 T4 05:54:43 (




O ==

SH M3x10
704009 x4

OfF—=

SH M3x16
704024 x1

Ol

M4 MOTOR SHIM
709030 x2

® =

BUTTON HEAM SCREW
705031 x2

W DEX408-manual00.indd 30

| T T

704024

704009

704009 ' 704008

320090

.30.

A/ 777772
(7717 17777

2011/11/9 T4 05:54:44 (




DENAOS T
, .31. dlll'ﬂllqﬂ
W DEX408-manual00.indd 31 $ 2011/11/9 T4 05:54:47 ’7




56
Ok=

(S M3x12
704003 x2

704003

480009
330122

WHEELNUT
310043 x4

SNAP PIN 4mm
390007 x2

310043

[/

310043

DEX408-manual00.indd 32

.32.

dvz-aﬁ)"
(//

LUICLLLIL LY

2011/11/9 T4 05:54:51




| T T m - mnssll

TEAM DURANGO Hltm SETUP SHEET =

| oATE oael__ ] SETUPBLATT FICHEDEREGLAGE V1.0E
| TRACK

EVENT - . EMP
VEmRSTALTONG eveneuen | Kit Base Set-up STRECKE | i UMGEBUNGSTEMP‘ TENPERATURE DE L'AIR El

TRACK SIZE |:| SURFACE | TRACTION LEVEL | |:| CONDITIONS i I:l
STRECKENGROSSE TAILLE DE LA PISTE STRECKENBELAG TYPE DE SURFACE GRIFF ADHERENCE WETTER NIVEAU D'HYDROMETRIE

NAME NOM [it Base Set-up

PISTE |K|t Base Set-up

RIDE HEIGHT
BODENFREIHEIT GARDE AU SOL

[27 mm |
CAMBER ANGLE

FRONT VORN AVANT

RIDE HEIGHT

BODENFREIHEIT GARDE AU SOL

FRONT SHOCKS

VORNE DAMPFER  AMORTISSEURS AVANTS

SPRINGS
STURZ ~ ANGLE DE CARROSSAGE FEDERN RESSORTS
2 °
| [ Blue |
TOE IN/OUT

REBOUND
VORSPUR/NACHSPUR  ANGLE DE PINCEMENT 10°12° 14° REBOUND REBOND

. .
|+/ +2 |25 %l
DIFF. OIL
< PRELOAD
DIFF. OL HUILE DE DIFF. FEDERVORSPANNUNG  PRECONTRAINTE
[7.000 cst | |
mm |

SWAY BAR

OIL WT.
STABILISATOR  BARRE ANTI-ROULIS OLVISKOSITAT  VISCOSITE
[2.6 mm]| [600 cst|
SWAY BAR LINK

PISTON
STABLISHTOR EBELLANGE  ATTACH DE LA BARRE ANTI-ROLLIS KOLBEN PISTON
|o mml |A Piston 1.3 x 6 |
WISHBONE DROOP*
AUSFEDERWEG ACHSE DROOP DES TRIANGLES ARRIERES CANGE LONGUEUR
|106 mml | 29 mm |
NOTES

NOTES
NOTIZEN REMARQUES NOTIZEN  REMARQUES

[28 mm | REAR SHOCKS
CAMBER ANGL N HINTEN DAMPFER AMORTISSEURS ARRIERES
STURZ " ‘ANGLE DE CORROSSAGE
[2 . SPRINGS
FEDERN RESSORTS
DIFF. OIL
DIFF. 6L HUILE DE DIFF. [ Blue |
[2,000 cst | REBOUND  REBOND
SWAY BAR B %]
STABILISATOR ~ BARRE ANTI-ROULIS 6
2.6 mm PRELOAD ]
| | FEDERVORSPANNUNG  PRECONTRAINTE
SWAY BAR LINK
STABILISKTOR HEBELLENGE ATTACHE DE LA BARRE ANT-ROULIS | mm |
0 OIL WT. ]
| mm| OLVISKOSITAT  VISCOSITE
WISHBONE DROOP* ) 500
AUSFEDERIEG ACHSE  DROOP DES TRIANGLES ARRIERES | est|
PISTON
| 116 mm | KOLBEN PISTON
NOTES ["A" Piston 1.3 x 6 |
NOTIZEN REMARQUES
LENGTH
| | LANGE LONGUEUR
|39 mm |
NOTES
NOTIZEN  REMARQUES
MOTOR  MOTOR  MOTEUR
[ Tekin 1900 |
SPUR GEAR
HAUPTZAHNRAD  COURONNE
|Stock |
PINION GEAR
TYRES REIFEN PNEUS
[22t | FRONT | REAR
BATTERY BRAND HERSTELLER MARQUE
AKKU ACCUMULATEUR | ] |
|ESC rres | TREAD PROFIL PROFIL
REGLER PROGRAMM REGLAGE DU VARIATEUR [ | |
[ | COMPOUND MISCHUNG DURETE
DIFF. OIL [ | |
|D7'ZZOOL HUILE DE D'FF'l INSERT EINLAGEN MOUSSE
. cst | | |
WING
FLUGEL TYPE D'AILERON WHEEL FELGE JANTE
|Stock | | |
BODY NOTES NOTIZEN REMARQUES
KORPER CARROSSERIE
|Stock |

- UALIFYING POSITION FINAL POSITION
RESULTS PLATZIERUNG RESULTAT V%LAUFERGEBWS POSITION EN QUALIFICATION |:| ENDPLATZIERUNG POSITION FINALE :l
DURCHSCHNITTSZEIT TEMPS AU TOUR MOYEN SCHNELLSTE RUNDE ~ MEILLEUR TENPS AU TOUR RENNDAUER DUREE DE LA COURSE

Further set-ups can be found online @:http://www.team-durango.com/in-the-pits.php

LLL/GLLLILLS
SERIOUS ABOUT RACING

www.team-durango.com © Team Durango Ltd. 2010

ENA0

i)

A/ 777772
(771717777

DEX408-manual00.indd 33 2011/11/9 T4 05:54:59



| T T m - mmssll

TEAM DURANGO D) Elltm SETUP SHEET

TE
NAVE Now | Batow oae[ ] SETUPBLATT FICHEDEREGLAGE VL1.OE
EVENT TRACK AIR TEMP
VERANSTALTUNG EVENEMENT | | STRECKE PISTE | UNGEBUNGSTEMP.  TEMPERATURE DE L'AIR El

TRACK SIZE |:| SURFACE | TRACTION LEVEL | |:| CONDITIONS ) |:|
STRECKENGROSSE TAILLE DE LA PISTE STRECKENBELAG TYPE DE SURFACE GRIFF ADHERENCE WETTER NIVEAU D'HYDROMETRIE

RIDE HEIGHT

BODENFREIHEIT GARDE AU SOL FRO NT VORN AVANT FRONTSHOCKS

| mm | VORNE DAMPFER AMORTISSEURS AVANTS
CAMBER ANGLE
SPRINGS
|STURZ ANGLE DE CARROSSAGE FEDERN RESSORTS
o
TOE IN/OUT | |
REBOUND
VORSPUR/NACHSPUR  ANGLE DE PINCEMENT 10°12°14° REBOUND REBOND
[+ °
| %]
DIFF. OIL
¢ PRELOAD
DIFF. OL HUILE DE DIFF. FEDERVORSPANNUNG  PRECONTRAINTE
| cst | |
mm |
SWAY BAR
. OIL WT. i
STABILISATOR ~ BARRE ANTI-ROULIS OLVISKOSITAT ~ VISCOSITE
| mm | | CStl
WAY BAR LINK
PISTON
STABILISATOR HEBELLANGE  ATTACHE DE LA BARRE ANTI-ROULIS Y KOLBEN PISTON
mm —
I I TENMIDY] I |
WISHBONE DROOP* LENGTH
AUSFEDERWEG ACHSE  DROOP DES TRIANGLES ARRIERES ' LANGE LONGUEUR
| mm | | mm |
NOTES
NOTES
|NOTIZEN REMARQUES| NOTIZEN REMARQUES

RIDE HEIGHT
BODENFREIHEIT GARDE AU SOL

| mm ]

CAMBER ANGLE
STURZ  ANGLE DE CORROSSAGE

REAR SHOCKS
HINTEN DAMPFER AMORTISSEURS ARRIERES

[ B SPRINGS
FEDERN RESSORTS
DIFF. OIL
DIFF. 6L HUILE DE DIFF. [ |
[ cst | REBOUND
REBOUND REBOND
SWAY BAR
STABILISATOR  BARRE ANTI-ROULIS [ %)
mm PRELOAD
| | FEDERVORSPANNUNG PRECONTRAINTE
WAY BAR LINK
STABLISATOR EBELLANGE  ATTACHE DE LA BARRE ANTI-ROULIS | mm |
| mml OIL WT. .
OLVISKOSITAT ~ VISCOSITE
WISHBONE DROOP* | ost]
AUSFEDERWEG ACKSE  DROOP DES TRIANGLES ARRIERES
PISTON
| mm| KOLBEN PISTON
NOTES
NOTIZEN REMARQUES | |
LENGTH
| | LANGE LONGUEUR
| mm |
NOTES
NOTIZEN  REMARQUES
MOTOR  MOTOR  MOTEUR Q
SPUR GEAR

HAUPTZAHNRAD COURONNE

PINION GEAR
RITZ PIGNON

TYRES REIFEN PNEUS

| | FRONT | REAR

BATTERY BRAND HERSTELLER MARQUE
AKKU ACCUMULATEUR | | |
| | TREAD PROFIL PROFIL
ESC SETTINGS

REGLER PROGRAMM REGLAGE DU VARIATEUR [ | |
[ COMPOUND MISCHUNG DURETE
DIFF. OIL [ | |
DIFF. 6L HUILE DE DIFF.

INSERT EINLAGEN MOUSSE
|VVING =] | l |
FLUGEL TYPE D'AILERON WHEEL FE'—‘FE JANTEl
BODY NOTES NOTIZEN REMARQUES
KORPER CARROSSERIE

- UALIFYING POSITION FINAL POSITION
RESULTS PLATZI ERUNG RESULTAT VgIAUFERGEBNIS POSITION EN QUALIFICATION |:| ENDPLATZIERUNG POSITION FINALE :l
DURCHSCHNITTSZEIT TEMPS AU TOUR MOYEN SCHNELLSTE RUNDE  MEILLEUR TEMPS AU TOUR RENNDAUER DUREE DE LA COURSE SERIOUS ABOUT RACING

www.team-durango.com © Team Durango Ltd. 2010

Further set-ups can be found online @:http://www.team-durango.com/in-the-pits.php

7—
34, 5777772

DEX408-manual00.indd 34 2011/11/9 T4 05:55:08



TEAM DURANGO nfms

| T T

m - mmssll

SETUP SHEET

_ VAeaoe s
o | PATE RS [ ] wykPyIY—b RER RER VI0A
EVENT AA~R>N& TRACK HY—Fyb AIR TEMP. Sig
5% SIE LEEIER HILh% ikt I R BE IZI
TRACK SIZE O—ZHB4AX |:| SURFACE 8@ GRIP R52a>LAL CONDITIONS A>F 133>
i IS E R b piuk=1 I Ei[S:iva] Ei[S:ups] I:I Pt xR I:I
= NDS . ~ J
Fo 2 | FRONT ZO>b #i & FRONTSHOCKS 20>k >3vY
& B Al s vl
| mm | TR RIS
%ﬁAﬁMBER ANGLE *v/}\&g ?FB'NGS Xj')/ﬁ
| e B
TOE IN/OUT 5 I I
C REBOUND USSR
|5Iifél RE 10°12°14° [E[5Ed EE
A °
I %]
D'}QFEO“- 7'77”’;; PRELOAD Juo—Rk
|*L . ) | SEEETIE EEIEE
cst
I mm |
SWAY BAR RAFESAH— =3y
BitsifF P Lwr. SIvoaLl
I mm| | ost]
SWAY BAR LINK 1*9!::-4&—')/)
e K [t EaaToN a4
[ mm| | |
WISHBONE DROOP*  R)L—F B
|I%'I§“§TI=’E E%’%Tﬂﬁl IE\EJ‘?I:IGTH /ngg
NOTES AE
; A NOTES XE
lff“ s i &I ik i
IE?EIEE HEIGHT ;g
& 5
| ] REARSHOCKS —~ UP>3wy
CAMBER ANGLE  Fr>/(—f& [EHEENL B
fhifs =]
| o SPRINGS ATVYD
fite==
DIFF. OIL 7-77Hlb o i
SEEH 5 [ |
| cst | %EISOUND 'Jl\"j‘ﬁglj
§ L3
SWAY BAR RAIESAY— - 9
DT BB I %]
mm | PRELOAD Juo—R
T B RIER
SWAY BARLINK RFESAH—-U>Y | mm|
BT K FrlEsEtt RE
| | %LIHQVT. >3 \ya%—rgg
=) B
WISHBONE DROOP*  RJL—TF ost]
FEEE TR BEETIR
PISTON EXb>
| mm| % EE
NOTES AE [ |
itas il LENGTH SvIME
| | i =
I mm |
NOTES AE
MOTOR E—4— o HiE iias 2
iPul:JR GEAR x)\’—zs‘;
CIAT =]
| ] TR
EJJL%ON GEAR E_z%;gé TYRES 1Y i—I;[ﬁ HIA:? EFH] é
| FRONT | REAR
I%A&TTERY NyFU— BRAND TSR FeHaanRR HAAmE
A A | | |
ESC SETTINGS ESCEY7{ /7 [READ s ok Ll
B B I I |
[ | COMPOUND IXADYK ikl &bkl
DIFF. OIL FIAAN | I |
[ﬁﬂa iii’ml INSERT 12—k Fo] e
I
WING 21 \INHEEL A=) 52 E’*I
FENR EERE L A | c o |
BODY KA NOTES AE 2 ik
T 4
J A=

RESULTS #&R %5 EER

QUALIFYING POSITION
FRER IO BEHS

FINAL POSITION
RBRR U RESS

] L]

AVERAGE LAP

FSYT PHEE SRR IR EREER e IE) SeREE

L/ITLLLLITLS
SERIOUS ABOUT RACING

www.team-durango.com © Team Durango Ltd. 2010

DEX408-manual00.indd 35

7—
35, ETTES

2011/11/9 T4 05:55:16




i sEEEm m - mencfy

Exploded View

A 704003
310093
" W
210018 P
310074_ 001005 )
\

210017, 210016, ™
= 210018
210017
210017 - ‘ l

210016\n
210017 %\

210017 ﬂ\‘ ® 210017
210016 210017
Gt \Q\‘ 210017 'ﬁ 704007,

iy
/. 210017 oy 320087
601005, 210017 %705012240002 x 712004
210018 705001 330073
210017 RS & 3o 320026
/r 715002 705002 %
320088
705015 :7 709007
P Too01r? / 7 320087

™
210018 - s
709001
705002 ﬁ

310093
330121 .\709007 320090

330073 @ ‘a0z ‘ 704007
715002/. 601004
705012
340013 SOl
709011
e 705005
330121 340016 - §
@ 340012
330073 704024” B ’\ 01004 320090
715002 L .\704024 704048
e Ses 715002 320088
330107 601004 704006
=)
320029 70 ‘
ss01zt LN S J\ ‘\704006
2 601004 715002
330073 — g/ 320135704007

e 340011 O

002 330073 704007 d

e * e 320089 ~704007
270004 \. X’ﬁoon ,/ & 701006
709001
i) .\ - L704006 ﬁ
715002 \/330121 " 420133
210004 ‘ 330073 704004
/‘ 320021 '/715002
210022, 310204,
340062 & 701002 N
340063 320022 310092
‘ 601003

ﬂ .\210022 x

310084 390007
% 330070
é 330133&.
320028 330122
701012\° l\/l

704007

310093

704024
704007
701002

1
o 4 01007 C 330087
3 vy :>
’ 330007 L‘_ - 701004" 320088 704007 330133
/. 705002 310093 330204 330075’/' 705011 704022
sl ™ 330121
. 330110 330404
705016 4 < 701005 - 330104
330122/ A 2 “rosor

330111 : b 330121 330074

00 ?704007 o=

704004
320093

¥

A

705022

330117

3301127 320028 i | 705022
330122

.\

704006 \.

330101

230018 }ﬁy 715002
230087 / 330122 71200

m o 715002\. /

330099 310057 510006\ f

o o J 330089

310058 310043

705015,

330121
310088

330121
330100——&

ENA0 e SIS

DEX408-manual00.indd 36 2011/11/9 T4 05:55:22



704003
705002 1
701002 330122
310093

330209
330121
320014 705011
330075/' 701005
701004
320012 715002
|~ 705012 N \.
320093

A

.\ 330074 704022
330121 B 715002
o 7osou 320088 \ b 500 % B
704024
P 320028 3200287, 320028
K/’ 320028
310003 \J
/' 704009 > g 799092 204022 705011
e e 704024
320028 e 330079 705002 ®
e o> . 715002
704003 210022 801003 0\ 210022 ©
\\ \0 601003 330133 {l

02
330122 o
310046 310093 704003
330071
310205 0\310092 712002
330133 © 715002\.\0
Q 04003
~

330101
330133 704022 ross X S

(ot g 330104
704007

330072
& /. 3301
330122
) ! 330118
i 330135 705012 ®
¥ ? 330102
715002
210020 330121

\ i 709011
71050 /10018 'S
320133 !

N

Y

%

390007

o
a1
w
3
s
N o
W B
o
= O
J=N]
Qo
Ra
=)
S
/N

310059

/O

320086 330073
705014
310065 o~ 6010 (:7//
710501 704006 701009 P
704% a 330120
709023
704007 / 20
_® @  o01005
320159 '\ 709030 715002 310087
320140 310267 F 705031 g ) \/ 210028
b 704014 > s /0 ‘
704006 310267
704004 715002 704007 709022

e

320083

709011 \.
23000 \0
705012 \' \

;’ 704007
3300121

310066 330103 704007 e\ !
310089 o 510006 1
- /. 210018
[ 310043 \‘\
310206
601005\@,

330073

210020

705013
310065 /' 0 OO 210017 TOOTE

330119

701009
330076
. ./ 210016
715002 210017A
210016, 210017 210017
’ 210016 LY
e~ 310087
330076 e =48] A
330131 601007 “
/0 :

Q\ 210017

210016

A 709022 /. A’
210028
330106 CARE k
601005 310207

310206
704003

ﬂlﬂ 37. et

DEX408-manual00.indd 37 2011/11/9 T4 05:55:26




| T T

Parts List-standard Parts

Parts#

TTD210016
TD210017
TD210018
TD210020
TD210021
TD210023
TD210026
TD210027
TD210028
TD210030
TD220004
TD230015
TD230016
TD230018
TD240002
TD260003
TD270004
TD310043
TD310046
TD310057
TD310058
TD310059
TD310064
TD310065
TD310066
TD310074
TD310084
TD310087
TD310092
TD310093
TD310204
TD310205
TD310206
TD310207
TD310267
TD320011
TD320012
TD320014
TD320022
TD320028
TD320083
TD320085
TD320086
TD320087
TD320088
TD320089
TD320090
TD320092
TD320093
TD320135
TD320140
TD330070
TD330071
TD330072
TD330073
TD330074
TD330075
TD330076
TD330078
TD330079
TD330080
TD330081
TD330082
TD330083
TD330084
TD330086
TD330087
TD330088
TD330089
TD330097
TD330099
TD330100
TD330101
TD330102
TD330103

Description

DIFF HOUSING SET

DIFF GEAR & SHAFT SET

DIFF OUTDRIVE SET (FRONT & REAR)
FRONT DRIVESHAFT SET (1 PAIR)
REAR DRIVESHAFT SET (1 PAIR)
COMPLETE DIFF SET (FRONT OR REAR)
DIFF SEAL SET

DRIVESHAFT COUPLING SET (FRONT OR REAR)
WHEEL HEX SET (1 PAIR)
DRIVESHAFT COUPLING SET (MID DRIVESHAFT)
REAR STIFFENER MOUNTING SET
FRONT SHOCK SET (1 PAIR)

REAR SHOCK SET (1 PAIR)

SHOCK O-RING SET (4 SHOCKS)
SERVO HORN & STEERING PARTS SET
HUB BEARING SET

STEERING PLATE FITTINGS SET
WHEEL NUT (4pcs)

GEAR BEARING TUBE

SHOCK BOOT FRONT (2pcs)

SHOCK BOOT REAR (2pcs)

CVD BOOT (4pcs)

REAR DRIVESHAFT (1pc)

WHEEL AXLE (1pc)

FRONT DRIVESHAFT (1pc)

DIFF RING GEAR 43T (1pc)

INPUT GEAR (1pc)

WHEEL HEX PIN (10pcs)

MID SHAFT SNAP RING (10pcs)
GEARBOX SET

MID DRIVESHAFT FRONT (1pc)

MID DRIVESHAFT REAR (1pc)

DIFF OUTDRIVE (CENTRE DIFF)(2pcs)
SPUR GEAR 60T (1M)

CENTRE DIFF HEX BUSH (2pcs)
FRONT BULKHEAD (RIGHT)

REAR BULKHEAD (LEFT)

REAR BULKHEAD (RIGHT)

FRONT BULKHEAD (LEFT)

BUMPER, BODY MOUNT & WING MOUNT SET
MOTOR PLATE

MAIN CHASSIS PLATE

MID GEAR PLATE

REAR STIFFENER BUSHING (2pcs)
FRONT & REAR STIFFENER SET
CHASSIS SIDE RAIL SET

MID GEAR TOP PLATE, RADIO PLATE & SERVO MOUNT
FRONT DISTANCE PLATE

REAR DISTANCE PLATE

BATTERY STAP SET

MID GEAR PLATE

SUSPENSION MOUNT ALUMINIUM FR
SUSPENSION MOUNT REAR LEFT
SUSPENSION MOUNT RF

PIVOT BALL A-TYPE

ANTI-ROLL BAR BALL (4pcs)
ANTI-ROLL BAR PIVOT BALL
SUSPENSION ARM BUSHING (4pcs)
SUSPENSION MOUNT REAR RIGHT
REAR SUSPENSION PLATE

SHOCK BODY ALUMINIUM FRONT
SHOCK CAP ALUMINIUM

SHOCK PRELOAD NUT & O-RING (PAIR)
SHOCK SEAL CAP (1pc)

SHOCK BODY ALUMINIUM REAR
REAR SHOCK TOWER

FRONT SHOCK TOWER

SHOCK SPRINGS: REAR BLUE (2pcs)
SHOCK SPRINGS: FRONT BLUE (2pcs)
SHOCK DIAPHRAGM (4pcs)

SHOCK SEAL O-RING (8pcs)

PIVOT BALL G-TYPE (4pcs)

SHOCK MOUNT (2pcs)

TURNBUCKLE M5x64mm (2pcs)
TURNBUCKLE M5x48mm (2pcs)

W DEX408-manual00.indd 38

——

Parts#

TD330104
TD330105
TD330106
TD330107
TD330110
TD330111

TD330112
TD330117
TD330118
TD330119
TD330120
TD330121
TD330122
TD330131
TD330132
TD330133
TD330204
TD330209
TD330404
TD340010
TD340011

TD340012
TD340013
TD340015
TD340061
TD340062
TD340063
TD390001
TD390004
TD390006
TD390007
TD390017
TD390021
TD390032
TD390045
TD406001
TD480009
TD490014
TD510006
TD601003
TD601004
TD601005
TD601007
TD701002
TD701003
TD701004
TD701005
TD701009
TD701012
TD704003
TD704004
TD704006
TD704007
TD704009
TD704014
TD704022
TD704024
TD704048
TD705001
TD705002
TD705011

TD705012
TD705013
TD705014
TD705015
TD705016
TD705022
TD705034
TD709007
TD709011

TD709022
TDB709023
TD709030
TD712002
TD715001
TD715002

.38.

o

m - mnssll

Description

HINGE PIN INNER 59mm (2pcs)

HINGE PIN REAR OUTER (2pcs)

KINGPIN (2pcs)

TURNBUCKLE M4x60mm (2pcs)

FRONT SHOCK SHAFT (2pcs)

SHOCK PISTON WASHER (10pcs)

REAR SHOCK SHAFT (2pcs)

FRONT SUSPENSION ARMS

REAR SUSPENSION ARMS

STEERING KNUCKLES (LEFT & RIGHT)

REAR HUB CARRIER SET (0 & 1 DEGREE)
PLASTIC BALL ENDS

PLASTIC SHOCK PARTS & SHIMS

C-HUBS 10 DEGREES (LEFT & RIGHT)
C-HUBS 14 DEGREES (LEFT & RIGHT)
SUSPENSION MOUNT INSERT SET
ANTI-ROLL BAR FRONT 2.6mm

ANTI-ROLL BAR REAR 2.6mm

SUSPENSION MOUNT ALUMINIUM FF

SERVO SAVER NUT (1pc)

STEERING PLATE

STEERING ARM SPACER (2pcs)

SERVO SAVER SHAFT

SERVO SAVER SPRING

TURNBUCKLE M3x30mm (1pc)

STEERING POST (2pcs)

STEERING TRAY

ANTENNA TUBE & CAP (1pc)

DIFF OIL 2000cst

THREAD LOCK

BODY CLIP (10pcs)

GEAR GREASE

HEX-WRENCH SET (4pcs)

DIFF OIL 7000cst

SHOCK OIL 600cst

DEX408 CLEAR BODY SET (Included DECALS & MASKS)
REAR WING

DEX408 DECAL SHEET

WHEEL RIM WHITE (2pcs)

BALL BEARING : 4PCS (10x15x4mm)

BALL BEARING 6x10x3mm (4pcs)

BALL BEARING 8x16x5mm (4pcs)

BALL BEARING 12x18x4mm (4pcs)

SETSCREW M3x4mm (10pcs)

SETSCREW M3x5mm (10pcs)

SETSCREW M3x3mm (10pcs)

SETSCREW M3x10mm (10pcs)

SET SCREW M4x5mm (10pcs)

SET SCREW M4x12mm (10pcs)

FLAT HEAD HEX CS SCREW M3x12mm (10pcs)
FLAT HEAD HEX CS SCREW M3x6mm (10pcs)
FLAT HEAD HEX CS SCREW M3x8mm (10pcs)
FLAT HEAD HEX CS SCREW M3x10mm (10pcs)
CAP HEAD HEX SCREW M3x10mm (10pcs)
FLAT HEAD HEX CS SCREW M3x20mm (10pcs)
CAP HEAD HEX SCREW M3x12mm (10pcs)
CAP HEAD HEX SCREW M3x16mm (10pcs)
CAP HEAD HEX SCREW M3x36mm (10pcs)
BUTTON HEAD HEX SCREW M3x6mm (10pcs)
BUTTON HEAD HEX SCREW M3x8mm (10pcs)
BUTTON HEAD HEX SCREW M3x14mm (10pcs)
BUTTON HEAD HEX SCREW M3x18mm (10pcs)
BUTTON HEAD HEX SCREW M3x22mm (10pcs)
BUTTON HEAD HEX SCREW M3x20mm (10pcs)
BUTTON HEAD HEX SCREW M3x16mm (10pcs)
BUTTON HEAD HEX SCREW M2.5x8mm (10pcs)
BUTTON HEAD HEX SCREW M4x18mm (10pcs)
BUTTON.HEAD HEX SCREW M4x8mm (10pcs)
SERVO WASHER ALUMINIUM 6x3x0.5mm
PIVOT BALL BUSHING (10pcs)

SHIM 8.0x10.0x0. Tmm (10pcs)

SHIM 13.0x16.0x0.1mm (10pcs)

SHIM 4.0x8.0x1.2mm (10pcs)

PIVOT BALL BUSHING : CONICAL 7x3x2mm (10pcs)
LOCK NUT M3: LOW PROFILE (10pcs)
LOCKNUT M3: STANDARD (10PCS)

A/ 777772
(771717777

2011/11/9 T4 05:55:27 (




| T T

Parts List-option Parts

——

Parts# Description

TD230014 ANTI-ROLL BAR TUNING SET FRONT
TD230019 SPRING TUNING SET FRONT (8 PAIRS)
TD230020 SPRING TUNING SET REAR (8 PAIRS)
TD230021 ANTI-ROLL BAR TUNING SET REAR
TD310210 WHEEL AXLE ALUMINIUM (2pcs)

TD310214 TURNBUCKLE M5x64MM ALUMINIUM (2pcs)
TD310215 TURNBUCKLE M4x60MM ALUMINIUM (2pcs)
TD310216 TURNBUCKLE M5x48MM ALUMINIUM (2pcs)
TD310218 ALUMINIUM REAR DIFF RETAINER (PAIR)
TD310261 WHEEL ADAPTOR +2mm (2pcs)

TD330085 SHOCK MOUNT SHIM ALUMINIUM (4pcs)
TD330182 PIVOT BALL A-TYPE ALUMINIUM (2pcs)
TD330184 CARBON FIBRE SHOCK TOWER FRONT
TD330185 CARBON FIBRE SHOCK TOWER REAR
TD330187 SHOCK SPRINGS: FRONT BLACK (2pcs)
TD330188 SHOCK SPRINGS: FRONT GREY (2pcs)
TD330189 SHOCK SPRINGS: FRONT GREEN (2pcs)
TD330190 SHOCK SPRINGS: FRONT ORANGE (2pcs)
TD330191 SHOCK SPRINGS: FRONT RED (2pcs)
TD330192 SHOCK SPRINGS: FRONT YELLOW (2cps)
TD330193 SHOCK SPRINGS: FRONT WHITE (2pcs)
TD330194 SHOCK SPRINGS: REAR BLACK (2pcs)
TD330195 SHOCK SPRINGS: REAR GREY (2pcs)
TD330196 SHOCK SPRINGS: REAR GREEN (2pcs)
TD330197 SHOCK SPRINGS: REAR ORANGE (2pcs)
TD330198 SHOCK SPRINGS: REAR RED (2pcs)
TD330199 SHOCK SPRINGS: REAR YELLOW (2pcs)

TD330200 SHOCK SPRINGS: REAR WHITE (2pcs)

TD330201 ANTI-ROLL BAR FRONT 2.0mm

TD330202 ANTI-ROLL BAR FRONT 2.2mm

TD330203 ANTI-ROLL BAR FRONT 2.4mm

TD330205 ANTI-ROLL BAR FRONT 2.8mm

TD330206 ANTI-ROLL BAR REAR 2.0mm

TD330207 ANTI-ROLL BAR REAR 2.2mm

TD330208 ANTI-ROLL BAR REAR 2.4mm

TD330210 ANTI-ROLL BAR REAR 2.8mm

TD330259 TITANIUM NITRIDE FRONT SHOCK SHAFT DNX408 BLACK (2pcs)
TD330260 TITANIUM NITRIDE REAR SHOCK SHAFT DNX408 BLACK (2pcs)
TD330300 VENTED SHOCK CAP (1pc)

TD330303 TOE-IN AND KICK-UP INSERTS

TD330333 TITANIUM NITRIDE FRONT SHOCK SHAFT DNX408 GOLD (2pcs)
TD330334 TITANIUM NITRIDE REAR SHOCK SHAFT DNX408 GOLD (2pcs)
TD340023 ALUMINIUM SERVO ARM ( 23T Sanwa/KO/JR )
TD340026 SUSPENSION ARM BUSHING ALUMINIUM (4pcs)
TD340064 ALUMINIUM SERVO ARM ( 25T Futaba/Savox/Ace )
TD390004 DIFF OIL 2000cst

TD390023 SHOCK OIL 250cst

TD390029 DIFF OIL 1000cst

TD390030 DIFF OIL 3000cst

TD390031 DIFF OIL 5000cst

TD390032 DIFF OIL 7000cst

TD390033 DIFF OIL 10000cst

TD390034 DIFF OIL 12500cst

TD390035 DIFF OIL 15000cst

TD390036 DIFF OIL 17500cst

TD390037 DIFF OIL 20000cst

TD390038 SHOCK OIL 200cst

TD390039 SHOCK OIL 300cst

TD390040 SHOCK OIL 350cst

TD390041 SHOCK OIL 400cst

TD390042 SHOCK OIL 450cst

TD390043 SHOCK OIL 500cst

TD390044 SHOCK OIL 550cst

TD390045 SHOCK OIL 600cst

TD390046 SHOCK OIL 650cst

TD390047 SHOCK OIL 700cst

TD390053 TEAM DURANGO DIFF OIL SET (10pcs)

TD390054 TEAM DURANGO SHOGCK Ofit SET (11pes)
TD390297 C-HUBS 12 DEGREES (LEFT & RIGHT)

TD510008 WHEEL RIM YELLOW(2pcs)

TD709013 WING WASHER (ALUMINIUM) 2pcs

el

W DEX408-manual00.indd 39 $

A/ 777772
(771717777

2011/11/9 T4 05:55:27 (




AWEDSSTE ™ FoRTHE SERIOUS RASER

e
DER] -
””I'ﬂllfﬂ
DEX408-manual00.indd 40 $ 2011/11/9 T4 05:55:27




AWEDSSTE ™ FoRTHE SERIOUS RASER

e
DER] -
””I'ﬂllfﬂ
DEX408-manual00.indd 41 $ 2011/11/9 T4 05:55:27




AWEDSSTE ™ FoRTHE SERIOUS RASER

e
DER] -
””I'ﬂllfﬂ
DEX408-manual00.indd 42 $ 2011/11/9 T4 05:55:27




| T T

——

(T

Team Durango Ltd is registered in Derbyshire,
England, UK

Internet:
www.team-durango.com
support@team-durango.com

The contents of this owner’s manual and all
associated material are copyright © Team Durango
Ltd. No part of this owner’s manual or associated
material may be reproduced or distributed in any
medium or media without the express, written
permission of Team Durango Ltd.

Team Durango Ltd is in Derbyshire, England,
Grof3britannien registriert

Internet:
www.team-durango.com
support@team-durango.com

Der Inhalt dieser Bauanleitung und alles dazugehérige
Material unterstehen dem Copyright Team Durango
Ltd.

Kein Teil dieser Bauanleitung, oder dazugehériges
Material darf weder kopiert, oder in jegliches Medium
vertrieben werden, ohne die schriftliche Zustimmung
von Team Durango Ltd.

W DEX408-manual00.indd 43

43.

Team Durango Ltd & 52{EFf : Derbyshire, England,
UK

T TYA bk

www.team-durango.com
support@team-durango.com

AEOARIIEEELRCEIVBREESLTLET,

2&%% RNED—EBFE 1= IL £ & A Team Durango Ltd
-

E@EDFAIELICEMEH T OIEEELELET,

Team Durango[fJ 2% il : Derbyshire, England, UK

[FELEEPSE
www.team-durango.com
support@team-durango.com

AU HBEHMRELE AR, KA HTeam

Durangofiifi . AK%:Team Durango¥fn], ZxlDI{T
A7 IR L4

Vs

(771717777

2011/11/9 T4 05:55:27 (




B10005-V1.0

m-lea m-n“rangn-cnm All rights reserved, © Copyright Team Durango 2011.

DEX408-manual00.indd 44



